
 
 

 

 

 

SEASONAL VARIATIONS ON THE BRANDYWINE RIVER, 

TOTAL ORGANIC CARBON REMOVAL AND  

DISINFECTION BYPRODUCT PRESENCE IN THE  

CITY OF WILMINGTON’S DRINKING WATER  

 

 

 

By 

 

Kelly Slabicki 

 

 

 

 

 

 

 

 

 

A thesis submitted to the Faculty of the University of Delaware in partial 

fulfillment of the requirements for the degree of Master of Science in Water Science 

and Policy 

 

 

 

Winter 2021 

 

© Kelly Slabicki 

All Rights Reserved 



 
 

 

 

 

 

SEASONAL VARIATIONS ON THE BRANDYWINE RIVER, 

TOTAL ORGANIC CARBON REMOVAL AND  

DISINFECTION BYPRODUCT PRESENCE IN THE  

CITY OF WILMINGTON’S DRINKING WATER  

by 

 

Kelly Slabicki 
 

 

 

 
[...]
Brandywine Membrane Plant treatment in this thesis. More consistent water quality 

provides fewer chemical costs, and better water quality to Wilmington customers.  

 Additionally, having a back-up water source is an excellent security measure, 

especially for a surface water treatment plant. After 9/11, bioterrorism (poisoning of a 

water source with ill intent) became a concern. Having repetition and back-up plans in all 

aspects of water treatment is an intelligent practice to avoid harmful effects to the public 

(US Congress 2002). 

Laboratory improvements can also be applied from this thesis. Increased sampling 

is the quickest way to produce stronger trends for TOC indicators and will positively 

impact real-time treatment changes. During intense storm events where water quality on 

the Brandywine River is compromised, this thesis suggests that the Water Quality 

Laboratory increase their TOC sampling from three times per week to at least daily. This 

will provide more realistic data that can be used in future rain events to estimate TOC 



79 
 

levels and make operational adjustments accordingly. There are currently no hand-held 

TOC analyzers or instant test methods on the market, so other water quality parameters 

are still needed as TOC indicators. Because UV-254 was shown to be a reliable indicator 

of TOC, it is suggested the Brandywine Membrane Plant operators increase raw UV-254 

sampling during storm events. Currently, operators are required to sample raw UV-254 

every 8 hours. During storm events, these samples should be increased to once per hour 

to provide real time data for the changing water quality entering the plant. 

UV analysis can also be improved in the City of Wilmington. Full UV spectra 

measurements provide increased information about organic content molecular size in 

water samples (Li and Hur 2017). An example includes calculating the ratio slope of a 

wavelength measurement between 275-295 nm (shorter wavelength) to a wavelength 

measurement between 350-400 nm (longer wavelength). This dimensionless slope ratio 

provides an indication of molecular size (Helms et al. 2008). More dynamic analysis 

practices will provide the City with insightful information regarding TOC and DBP-

forming potential. 

Because water quality varies between seasons and sites, nation-wide maximum 

contaminant levels of finished TOC would be difficult to uniformly regulate. Even in 

Wilmington, Porter Filter Plant exhibited lower raw TOC levels than Brandywine 

Membrane Plant. To expect both plants to produce finished water below the same TOC 

standard is unrealistic. However, this thesis suggests that Wilmington establish strong 

internal targets for each treatment plant to maintain low levels of DBPs. Additionally, the 

trending done in Figure 4.14 should be expanded with all available data to assist in the 



80 
 

creation of internal finished TOC targets.     

 Wilmington showed strong season spikes in raw and finished TOC, chlorine 

residuals, and DBPs during the summer and autumn months. While the Disinfection 

Byproduct Rule only requires DBP sampling to occur quarterly, this thesis suggests that 

DBP sampling occur at least monthly between May – October. These months exhibited 

increases in TOC and chlorine, which resulted in increased DBP production in the 

distribution system. Wilmington should investigate how often it is exceeding the DBP 

maximum contaminant levels as these data suggest it is more than just on the sampling 

days in July and October. Increased sampling could indicate what portion of the year 

customers in the system are consuming DBPs above the maximum contaminant levels. 

While a site’s running annual average of DBPs might be below the maximum 

contaminant levels, customers may still be exposed for four or five months of the year. 

This proportion of DBP exposure is concerning and might still produce long-term health 

effects.           

 In the future, alternate treatment changes should be considered by the City of 

Wilmington. While treatment process updates could be expensive, with future predictions 

of more intense storms and seasons, they might be necessary to minimize DBP 

production. Examples of treatment updates include biofiltration, where pre-chlorine is 

turned off and microbes grow on convention filters. While seemingly counterintuitive, 

these microbes consume organic material during filtration and decrease TOC levels 

before chlorine addition. This process is often paired with ozone disinfection (Sundaram 

et al. 2020). Reverse osmosis pretreatment methods have become more common in the 



81 
 

water treatment in the past few decades. Reverse osmosis is a filtration process 

commonly used to remove salt from brackish water but can also be used to remove 

unwanted molecules such as some TOC. Reverse osmosis as a pretreatment step would 

decrease the varying water quality experienced at Brandywine Membrane Plant 

(Schneider et al. 2005). Biochar is gaining popularity in raw water treatment and has 

been shown to decrease TOC and DBP levels (Zhang et al. 2019).     

 Ultraviolet disinfection is the process that this thesis suggests for Wilmington’s 

future water treatment. UV disinfection will eliminate the production of DBPs altogether 

regardless of raw water quality. During UV disinfection, all bacteria and viruses in water 

are filtered and then treated with UV light. This method inactivates cells from being able 

to reproduce, thus rendering them useless. As mentioned before, TOC is not harmful to 

human consumption and would be inactivated in this method. Because no chlorine is used 

in this disinfection process, there is no potential for DBPs (Li et al. 2017).   

 The cost of integrating a UV disinfection system is site-specific. Costs vary based 

on the product vendor and installation contracts. However, costs are largely dependent 

upon incoming water quality and plant production (disinfection capacity per day). A 2005 

analysis for the Stickney Water Reclamation Plant in the District of Greater Chicago 

estimated that a UV disinfection system installation would cost approximately 

$112,000,000. This estimate was done for a water system rated to produce 1,440 million 

gallons per day (Illinois Pollution Control Board 2008). Brandywine Membrane Plant is 

rated at a maximum production of 16 million gallons per day. Therefore, this estimate 

would cost approximately $1.6 million with inflation.      



82 
 

 Another study done in 2001 estimated that the capital cost for UV disinfection 

installation for a plant rated at 11 million gallons per day would be $1.2 million (Cotton 

et al. 2001). With inflation and Brandywine Membrane Plant’s rate, this estimate is 

approximately $2.5 million. This study also estimated that the annual operations and 

maintenance cost for an 11 million gallons per day plant in 2001 would be $23,000 

(Cotton et al. 2001). With inflation and adjusted production rate, operations and 

maintenance are estimated to be approximately $48,000 per year for Brandywine 

Membrane Plant. This is comparable to the current annual cost of chlorine for 

Brandywine Membrane Plant.       

 Based on these data from this three-year study, some short-term and long-term 

suggestions can be made to the City of Wilmington. 

Key recommendations from this thesis include: 

1. Increase total organic carbon analysis to daily during storm events to 

improve real-time datasets. Use ultraviolet-254 correlations from this 

thesis to indicate total organic carbon with turbidity ss a secondary 

indicator. Also increase raw ultraviolet-254 samples to hourly at 

Brandywine Membrane Plant during storm events to make timely 

operational changes in terms of coagulation.  

2. Investigate additional lab analysis, such as additional ultraviolet 

spectra measurements to indicate molecular size. Increase disinfection 

byproduct samples, especially during the summer and autumn seasons. 



83 
 

3. Connect the Brandywine Membrane Plant to Hoopes Reservoir so that 

Hoopes can be utilized as a back-up raw water source during storm 

events and/or poor water quality on the Brandywine River. 

4. Financially and practically explore future treatment changes. This 

thesis suggests ultraviolet disinfection as the most practical option to 

eliminate disinfection byproduct formation in drinking water. 

The future of water treatment is exciting and ever-evolving. This thesis 

highlighted Brandywine Membrane Plant’s weaknesses in total organic carbon removal 

during varying water quality on the Brandywine River. Seasonal variations were 

observed in the resulting disinfection byproduct samples throughout the City of 

Wilmington, particularly in 2017. This thesis proposes some immediate operational 

changes be made to improve water quality and data trending. Short-term suggestions 

include completing a connection between the Brandywine Membrane Plant and Hoopes 

Reservoir. Long-term operational changes, specifically ultraviolet disinfection, were 

explored and should be kept in mind as Wilmington improves its water treatment 

processes in the coming decades. 

 

 

 

 

 



84 
 

 

 

REFERENCES 

American Public Health Association. (2017). Standard methods for the examination of 

water and wastewater, 23rd edition. 

American Water Works Association. (2006). Chlorine/chloramine disinfection strategies. 

Water chlorination/chloramination practices and principles. 97-121. 

Au, K., Alpert, S. M., and Pernitsky, D. J. (2011). Particle and natural organic matter 

removal in drinking water. American Water Works Association. 1-19. 

Baribeau, H., Mazza, Y., Rivera, S., Russell, C., Slabaugh, R., and Vaidya, R. (2017). 

Water quality in distribution systems. American Water Works Association. 233-

266. 

Bolto, B., Dixon, D., Eldridge. R., and King, S. (2002). Removal of THM precursors by 

coagulation or ion exchange. Water Research. 36(20):5066-5073. 

Brandywine Conservancy, Brandywine Red Clay Alliance, Chester County Water 

Resources Authority Natural Lands, Stroud Water Research Center, and The 

Nature Conservancy in Delaware, University of Delaware Water Resources 

Center. (2018). Brandywine-Christina State of the Watershed Report 2018. 1-88. 

Brandywine Conservancy, Brandywine Valley Association, Chester County Conservation 

District, Chester County Water Resources Authority, City of Wilmington, 

Delaware Department of Natural Resources and Environmental Control, and 

University of Delaware Water Resources Authority. (2010). 2010 - City of 

Wilmington source water protection plan. Crockett Consulting. 1-331. 

Cao, B., Gao, B., Liu, X., Wang. M., Yang, Z., and Yue, Q. (2011). The impact of pH on 

floc structure characteristic of polyferric chloride in a low DOC and high 

alkalinity surface water treatment. Water Research. 45(18):6181-6188. 

Centers for Disease Control and Prevention. (2016). Disinfection by-products. 

Centers for Disease Control and Prevention. (2018). Facts about bromine. 

Chang, E. E., Chiang, P., Ko, Y., and Lan, W. (2001). Characteristics of organic 

precursors and their relationship with disinfection by-products. Chemosphere. 

44(5):1231-1236. 



85 
 

City of Wilmington. (2014). 2013 Water Quality Report. Remline Corp. 1-12. 

City of Wilmington. (2020). City of Wilmington Water Quality Report 2019. Remline 

Corp. 1-12. 

Cornwell Engineering Group. (2018). 2017 Water Utility Disinfection Survey Report. 

American Water Works Association. 1-91. 

Corso, P. S., Kramer, M. H., Blair, K. A., Addiss, D. G., Davis, J. P., and Haddix, A. C. 

(2003). Costs of illness in the 1993 waterborne cryptosporidium outbreak, 

Milwaukee, Wisconsin. Emerging Infectious Diseases. 9(4):426-431. 

Cotton, C. A., Owen, D. M., Cline, G. C., and Brodeur, T. P. (2001). UV disinfection 

costs for inactivating cryptosporidium. Journal American Water Works 

Association. 93(6):82-94. 

Croué, J. (2004). Isolation of humic and non-humic NOM fractions: structural 

characterization. Environmental Monitoring and Assessment. 92(1-3):193-207. 

Delaware Department of Health and Social Services, Division of Public Health, Office of 

Drinking Water. (2020). State of Delaware Public Drinking Water Annual 

Compliance Report and Summary for 2019. 1-11. 

Delaware Department of Natural Resources and Environmental Control and University of 

Delaware. (1999). The state of Delaware source water assessment plan. 1-82. 

Delaware Department of Natural Resources and Environmental Control and University of 

Delaware. (2002). Source water assessment of the city of Wilmington, Delaware 

public water supply intake located on the Brandywine creek. 1-53. 

Delaware Environmental Observing System. (2017-2019). University of Delaware, 

College of Earth, Ocean, and Environment. 

Dhillon, G. S. and Inamdar, S. (2013a). Extreme storms and changes in particulate and 

dissolved organic carbon in runoff: entering uncharted waters? Geophysical 

Research Letters. 40(7):1322-1327. 

Dhillon, G. S. and Inamdar, S. (2013b). Storm event patterns of particulate organic 

carbon (POC) for large storms and differences with dissolved organic carbon 

(DOC). Biogeochemistry. 118(1-3):61-81. 

Diebel, J., Norda, J., and Kretchmer, O. (2017). Average weather in Wilmington, 

Delaware, United States, year round. Weather Spark, Cedar Lake Ventures, Inc. 

Retrieved from weatherspark.com/y/22765/Average-Weather-in-Wilmington-

Delaware-United-States-Year-Round.  



86 
 

Duan, J., Wang, J., Guo, T., and Gregory, J. (2014). Zeta potentials and sizes of 

aluminum salt precipitates – effect of anions and organics and implications for 

coagulation mechanisms. Journal of Water Process Engineering. 4:224-232. 

Filella, M. and Rodríguez-Murillo, J. (2014). Long-term trends of organic carbon 

concentrations in freshwaters: strengths and weaknesses of existing evidence. 

Water. 6(5):1360-1418. 

Google Maps. (2020). Quarterly disinfection byproduct samples in City of Wilmington, 

1:50688. Retrieved from: https://www.google.com/maps/@39.7499957,-

75.5744474,13z/data=!4m2!6m1!1s1QVVy6QDAXWSKEXA0kayVjkZ4ztiPHB

vH 

Hadi, M., Mesdaghinia, A., Yunesian, M., Nasseri, S., Nabizadeh Nodehi, R., Smeets, P., 

Schijven, J., Tashauoei, H., and Jalilzadeh, E. (2019). Optimizing the 

performance of conventional water treatment system using quantitative microbial 

risk assessment, Tehran, Iran. Water Research. 162:394-408. 

Hamidi, H. P., Laleh Dashtban, S., and Basu, O. D. (2020). Simultaneous TOC and 

ammonia removal in drinking-water biofilters: influence of pH and alkalinity. 

Journal of Environmental Engineering. 146(8):04020080-1-7. 

Hashempour, Y., Nasseri, M., Mohseni-Bandpei, A., Motesaddi, S., and Eslamizadeh, M. 

(2020). Assessing vulnerability to climate change for total organic carbon in a 

system of drinking water supply. Sustainable Cities and Society. 53:101904-1-15. 

Helms, J. R., Kieber, D. J., and Mopper, K. (2008). Absorption spectral slopes and slope 

ratios as indicators of molecular weight source, and photobleaching of 

chromophoric dissolved organic matter. American Society of Limnology and 

Oceanography, Inc. 53(3):955-969. 

Hu, J., Chu, W., Sui, M., Xu, B., Gau, N., and Ding, S. (2018). Comparison of drinking 

water treatment processes combinations for the minimization of subsequent 

disinfection by-products formation during chlorination and chloramination. 

Chemical Engineering Journal. 335:352-361. 

Hur, J., Nguyen, H. G., and Lee, B. M. (2014). Influence of upstream land use on 

dissolved organic matter and trihalomethane formation potential in watersheds for 

two different seasons. Environmental Science and Pollution Research. 

21(12):7489-7500. 

Illinois Pollution Control Board. (2008). UV disinfection cost study, cost study report for 

metropolitan water reclamation district of Greater Chicago. Career and Technical 